

Date: 16.03.2012

Test Certificate n° 656

Applicant: Lapitec S.p.A.
Via Bassanese, 6
31050 Vedelago (Italia)

Date of request: 08.03.2012

Date of sample receipt: 12.03.2012

Type of sample: Sintered stone slab 3400x1500x20 mm

Type of test required: Determination of Impact Resistance according to EN-14617-9

Date of test execution: 15.03.2012

Number, shape and size of the specimens in the sample 4 slabs 3400x1500x20mm
4 samples sizing 200x200x20 mm have been cut from each slab

Results: Impact Resistance average value: 2.9 Joule

Slab n.1	Slab n.2	Slab n.3	Slab n.4
3.0	3.0	2.5	3.0
2.5	3.0	3.0	3.0
3.0	3.0	3.0	3.0
3.0	3.0	3.0	2.5

Deviations from the standard and their justification:

Remarks:


Analyst

Tonellato Cesare



R&D Manager

Zeggio Stefano



The results contained in this Test Certificate refer exclusively to the samples tested.
Moreover, Breton R&D Dept. does not take any responsibility as for the origin of the materials tested.
This Certificate must be reproduced in full, unless authorization of Breton R&D Dept.

Breton S.p.A.

via Garibaldi, 27 - 31030 Castello di Godego (TV) Italy - Tel. +39 0423 7691 - Fax + 39 0423 769600
r.e.a di TV 175609 - reg. imp. di TV c.f. 01880270267 - p.i. IT 01880270267
c.s. € 20.000.000,00 i.v. - Società soggetta all'attività di direzione e coordinamento di Sigeo S.p.a.
www.breton.it - info@breton.it